
ANNUAL 
REPORT
2015



TABLE OF CONTENTS

1.	 INTRODUCTION........................................................................................................................3
	 1.1. 	Mission and Vision...........................................................................................................................................3

	 1.2 	History 1983-2015..........................................................................................................................................3

2.	 CHAIR’S REPORT......................................................................................................................4

3. 	 GENERAL MANAGER’S REPORT...............................................................................................6	
[...]
continued the great work and high standards for which the  
Commission is known. The following projects were completed  
in 2015, in line with TransAqua’s long-term strategic plan  
objectives:

•	 Entered into a fuel supply agreement to purchase diesel fuel  
at the provincial negotiated rate.

•	 Supported the P3 business case development and the  
subsequent independent value-for-money audit.

•	 Submitted the CSO Strategy to the Province of New Brunswick 
prior to the December 31, 2015, deadline.

•	 Completed compost Pad #3 and commissioned for testing to 
handle additional capacity of biosolids as a result of secondary 
treatment. New biosolids turning equipment and a  
second-hand screener drum were purchased.

•	 Completed the upgrades to the automation (SCADA) hardware 
and software systems to build the foundations for the upgrade 
project where the upgraded and additional system components 
can be immediately connected.

•	 Ongoing maintenance to collector system pumps; a main 
pumping station pump; scrubber system refurbishment; 
CSO flap gates in Moncton, Dieppe and Riverview; septage 
receiving tank; dewatering sludge holding tanks; Dewatering 
Building roof. 

•	 Launched a Service New Brunswick property tax assessment 
appeal as a result of a 100% increase in property taxes.

•	 Updated the TransAqua website (www.transaqua.ca) on a 
regular basis.

•	 Installed CSO baffles at the Mill Creek, Fox Creek, Dover Road 
and Beaubassin WWPSs to remove floatables and heavy 
debris.

•	 Public Safety Canada site risk assessment regarding business 
continuity and security.

•	 Design work for the Jonathan Creek culvert relocation, 
Bourque Road forcemain and WWPS, and the Melanson Road 
WWPS were initiated.

•	 Initiated the centrifuge upgrade planning and business case 
analysis (new centrifuges vs. upgrade existing).

TransAqua’s new General Manager, Kevin Rice started work at  
the end of August. Kevin brings extensive experience in the 
wastewater field with the City of Saint John and more than  
17 years of management experience from both the private and 
public sectors.

There were no changes within the Commission Board members 
and the 2015 Executive Officers were Win Pearce, P. Eng. as 
Chair; Clarence Sweetland as Secretary; and Chanel Michaud as 
Treasurer.

TransAqua would like to thank all community members who took 
an active interest in the Commission and its activities in 2015 
through participation in various visits and tours or supporting it  
as it looks to source government funding to meet the 2020  
regulatory deadline for improved wastewater treatment standards.

Respectfully submitted,

R. Kevin Rice, B.Sc., CET 
General Manager

7

20
15

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.3 Existing Assets and Condition
Currently, TransAqua’s infrastructure consists of eight Remote 
Pumping Stations, 31 km of trunk sewers and tunnels, a Main 
Pumping Station, a Wastewater Treatment Facility (WWTF) located 
at Outhouse Point in Riverview and a Composting Facility located 
in Moncton on a 140-hectare property.

3.3.1 Collector Sewer System

The 31 km of trunk sewers and tunnels extend to the 
causeway around the traffic circle and all the way to Dover 
Road on the north side of the Petitcodiac River. On the 
Riverview side, it extends from the causeway to Mill Creek. 
The culminating achievement of this collector network is the 
1.1-km-long tunnel under the riverbed from Bore Park to 
the Main Pumping Station. It is a 1.6-m diameter tunnel and 
is 22 m below the ground surface. Eight Remote Pumping 
Stations along the collector sewer system are operated to 
pump wastewater to the WWTF and to protect low-lying 
areas from flooding during wet weather events.

 

3.2 2016-2020 Strategic Plan Update
In 2016, TransAqua will be developing a Communications  
Strategy to ensure timely and appropriate communications with 
all levels of government (municipal, provincial, federal), NGOs and 
ratepayers regarding its activities. A storyline will be developed to 
educate the public on the benefits of TransAqua’s environmental 
stewardship to the community and the environment. The existing 
Public Information and Engagement Plan will be reviewed and 
updated that will identify opportunities for improving TransAqua’s 
communications with the public and its stakeholders. A  
composting marketing brochure will be developed to assist the 
community in better understanding what the compost is; how to 
use it; as well as how, when and where it can be accessed easily.

In 2016, TransAqua will be developing a Public Funding Business 
Strategy that will identify all potential WWTF Upgrade and  
Modernization Project funding options and associated impacts  
to ratepayers. It is necessary to ensure that the current rates  
are appropriate and identify opportunities to maintain the 2016 
rate for years to come. Funding from provincial and federal  
governments in the traditional tripartite funding model will play  
a key role in this Strategy.

TransAqua is continuing to develop an overarching agreement to 
enter into with Moncton, Dieppe and Riverview that ensures the 
long-term security and sustainability of TransAqua’s operations 
while demonstrating a higher level of collaboration and  
co-operation with the municipalities as it relates to major 

infrastructure projects that are mutually beneficial to the public. 
Such an agreement will clearly delineate roles and clearly identify 
mutual responsibilities of TransAqua and the municipalities.

TransAqua expects to source and implement a Computerized 
Maintenance Management System (CMMS) to ensure that there 
is a complete understanding of the inventory and condition 
of assets, repair history, inventory management, preventative 
maintenance planning and scheduling, and identify the optimum 
replacement point to replace equipment. The timing for  
implementation of the CMMS is crucial considering the addition 
of new infrastructure and equipment between 2016 and 2020 is  
significant. By having a formalized and detailed asset management 
system, TransAqua can better plan and budget for major  
infrastructure repairs and/or replacement at the appropriate time.

TransAqua’s laboratory will be undertaking the process to 
become nationally accredited with the Canadian Association for 
Laboratory Accreditation (CALA) by participating in the Proficiency 
Testing Program in October 2016. This Program will build the 
foundation to ensure consistent, reliable and competent  
wastewater analysis through the monitoring of laboratory  
performance whose results are compared to other laboratories.

TransAqua management worked diligently with its unionized  
employees in 2015 in an effort to ratify its first collective  
agreement. Much progress has been made and this work will 
continue into 2016.

8

20
15

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



9

The pre-treatment building houses screening equipment, 
grit tanks, grit handling equipment, chemical storage and 
feeding equipment. Three 39-m diameter settling tanks are 
used for the chemically enhanced primary treatment. The 
dewatering building houses dewatering centrifuges, screw 
conveyors, lime silos and polymer equipment all of which 
transform the wastewater by-products (sludge) extracted 

 
 
from wastewater into an important feedstock for the  
Composting Facility, namely biosolids.

The actual WWTF was commissioned in 1994 with a  
capacity of 115,000 m3 per day, or 25 million gallons per 
day. The plant was laid out to facilitate expansion to  
biological treatment in the future.

3.3.4 Composting Facility

The composting process used by the Commission combines 
bottom positive aeration and a cover system on three large 
concrete curing pads. The key to the composting process is 
the mix ratio of biosolids and wood waste consisting  
primarily of bark and ground forestry waste. The bulking 
material provides a source of carbon but is essential in 
obtaining a porosity that facilitates the migration of air  
for a thorough and complete aerobic process.

The current original system has a capacity to process 
10,000 tonnes of biosolids mixed with 10,000 tonnes of 
wood waste for a total of 20,000 tonnes of input materials 
per year. An expansion has been completed and will  

further increase capacity by allowing for an additional  
5,000 tonnes of biosolids and 5,000 tonnes of wood waste 
thereby accommodating anticipated increase in volume of 
biosolids due to advanced biological treatment, as well as to 
prepare for future growth.

Compost curing and finishing take place on adjacent  
asphalt pads. The design concept is based on total  
containment of surface runoff from rainfall and snowmelt 
from the composting site flowing into an on-site retention 
pond together with leachate generated from the composting 
process and then flowing back to the wastewater treatment 
plant through sanitary sewers for treatment.

3.3.2 Main Pumping Station

The Main Pumping Station located on the plant site at  
Outhouse Point (property having been granted initially to 
a Mr. Robert Outhouse) is the heart of the collector sewer 
system, a point of collection for all lines and continuous 
pumping to the WWTF. The station is equipped with  
four non-clog type vertical centrifugal pumps, rated  
at 1020 L/s at 28.7 m head. The cylindrical structure  
extends 30 m below grade and 9 m above ground,  
much like a 10-storey building underground.

3.3.3 Wastewater Treatment Facility (WWTF)

9

20
15

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.4 Wastewater Operations
In 2015, the WWTF treated more than 25.3 million m3 of waste-
water or an average of 69,384 m³ per day. At this flow rate, 
28 Olympic-size swimming pools would be filled in a day. The 
wastewater treatment plant power consumption for 2015 was 
5,137 MW hours or an average of 14,075 KW hours per day with 
an average monthly power bill of $46,074.

Screening of large objects and removal of inorganics such as 
sand and gravel particles are accomplished through the  
screening and grit-removal processes. The materials removed  
are then transported to the Southeast Regional Service  
Commission waste management facility for disposal.

The existing enhanced primary treatment is designed to remove 
suspended solids and reduce biochemical oxygen demand to 
some extent. In 2015, the removal rate of Total Suspended Solids 

(TSS) was measured at 69%. Biological Oxygen Demand (BOD) 
is a measure of organic biodegradable matter which is partially 
removed (approximately 51%) with the current process. The 
planned plant upgrades to biological treatment would bring these 
removal rates to more than 95%.

Approximately 9,509 m³ of septage collected from rural  
communities surrounding Greater Moncton (50-km radius)  
were also treated at the WWTF.

Chemically assisted primary treatment uses chemical coagulants 
to increase the removal of settleable solids. Sludge is dewatered 
by centrifuge to increase dryness. Lime is then added to produce 
lime-stabilized biosolids. In 2015, 11,449 tonnes of biosolids with 
an average solids content of 28% were shipped from the WWTF 
to the Composting Facility.

The five-year historical operational data can be seen below  
in Table 1:

Table 1: 2011 – 2015 Historical WWTF Operational Data

		  2011	 2012	 2013	 2014	 2015

Annual volume - m3		  29,087,197	 23,034,466	 23,817,805	 27,328,601	 25,341,627

Daily average - m3/day		  79,522	 62,923	 65,257	 74,865	 69,384

Anionic polymer - tonnes		 0.6	 0.7	 0.6	 0.4	 0.7

Cationic polymer - tonnes		 10.2	 12.0	 12.9	 10.4	 10.9

Ferric sulfate - tonnes		  349.8	 402.5	 410.7	 390.3	 398.5

Lime - tonnes		  78.2	 103.6	 133.6	 127.3	 118.9

Power consumption - MW		 5,660	 5,034	 5,279	 5,557	 5,137

Diesel generators - hours		 231	 139	 125	 190	 187

The total cost to treat 1 m3 of wastewater in 2015 was $0.20. 
In 2014, this cost was $0.17. The operating cost for 2015 was 
higher than for 2014 while wastewater production was less. 
The increase in the 2015 operating cost was mainly due to the 
significant increase in property taxes, higher snow removal  
cost, amortization of capital assets and consulting services  
cost. Without these items, the cost in 2015 would have been 
$0.18/m3, an increase of $0.01/m3. This would be in line  
with annual inflation. 

10

20
15

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.4.1 Regulatory Compliance

In 2015 TransAqua effluent discharged to the Petitcodiac 
River met requirements set in the Transitional Authorization 
issued by the New Brunswick DELG in November 2014. 
This authorization sets conditions for effluent quality that 
are appropriate for the current Advanced Primary Treatment 
Process in place:

•	 The average carbonaceous biochemical oxygen demand 
(CBOD5) must not exceed 130 mg/L.

•	 The average concentration of total suspended solids 
(TSS) in the effluent must not exceed 96 mg/L.

•	 The maximum concentration of un-ionized ammonia in 
the effluent should be less than 1.25 mg/L, expressed as 
nitrogen (N), at 15ºC ±1ºC.

2015 average efluent concentrations for the pollutants 
above described are as follows:

•	 Carbonaceous biochemical oxygen demand (CBOD5):  
72 mg/L.

•	 Total suspended solids (TSS): 54 mg/L.

•	 Un-ionized ammonia: 0.111 mg/L, expressed as nitrogen 
(N), at 15ºC ±1ºC.

By 2020, TransAqua discharge to the Petitcodiac River will meet 
the Wastewater System Effluent Regulations (WSER). These  
federal regulations require that WWTF effluent must not be  
acutely lethal to rainbow trout and must also meet the following 
conditions at the final discharge point to be authorized to be 
discharged:

•	 The average carbonaceous biochemical oxygen demand 
(CBOD5) must not exceed 25 mg/L.

•	 The average concentration of total suspended solids in the 
effluent must not exceed 25 mg/L.

•	 The average concentration of total residual chlorine in the 
effluent must not exceed 0.02 mg/L.

•	 The maximum concentration of un-ionized ammonia in the 
effluent should be less than 1.25 mg/L, expressed as nitrogen 
(N), at 15ºC ±1ºC.

Table 2: 2015 Monthly Effluent Average

2015	 CBOD5	 TSS 	 Un-NH3 max 
 	 mg/L	 mg/L 	 mg/L

January	 87	 59	 0.113 

February	 107	 77	 0.107 

March	 86	 66	 0.092 

April	 30	 35	 0.053 

May	 64	 63	 0.082 

June	 60	 52	 0.096 

July	 60	 49	 0.096 

August	 85	 50	 0.091 

September	 95	 55	 0.125 

October	 77	 49	 0.178 

November	 62	 47	 0.150 

December	 52	 44	 0.146

Average	 72	 54	 0.111

The following table contains monthly averages for TSS and 
CBOD5 and maximum concentrations of un-ionized ammonia 
for 2015:

11

20
15

 A
nn

ua
l R

ep
or

t -
 G

RE
AT

ER
 M

ON
CT

ON
 W

AS
TE

W
AT

ER
 C

OM
M

IS
SI

ON



3.4.2 Laboratory Operations
The TransAqua wastewater laboratory is located at the 
WWTF Operations Center. This laboratory produces essential 
data that enables personnel to determine wastewater 
characteristics, process efficiency and effluent quality. 
Adjustments and improvements to treatment processes can 
be done based on laboratory results. A Quality Assurance 
Program has been implemented in 2015 to ensure precision 
and accuracy of analytical results. The laboratory is  
expected to participate in proficiency testing with the  
Canadian Association for Laboratory Accreditation Inc. 
(CALA) in 2016 for some of the following parameters that 
are currently being tested at the TransAqua laboratory:

•	 pH and temperature

•	 Total suspended solids (TSS) and volatile suspended 
solids (VSS)

•	 Five-day carbonaceous biochemical oxygen demand 
(CBOD5)

•	 Chemical oxygen demand (COD)

•	 Ammonia

•	 Total Kjeldahl nitrogen (TKN)

•	 Total phosphorus (TP)

•	 Alkalinity